Appendix A

Napa Berryessa Resort Improvement District
Wastewater Treatment System Upgrade and
Expansion — Mitigated Negative Declaration



RESOLUTION NO. 2012-12 (NBRID)

RESOLUTION OF GOVERNING BOARD OF THE NAPA BERRYESSA
RESORT IMPROVEMENT DISTRICT, ADOPTING A MITIGATED
NEGATIVE DECLARATION RELATING TO WASTEWATER TREATMENT
SYSTEM UPGRADE AND EXPANSION

WHEREAS, the Napa Berryessa Resort Improvement District (the “District”) is a special
district of the State of California organized under the Resort Improvement District Law (Public
Resources Code Section 13000 er seq.) for the provision of water and sewer service in an
unincorporated portion of the County of Napa; and

WHEREAS, over the past several years, the District has suffered deterioration of its
infrastructure, which has resulted in negative action by the Regional Water Quality Control Board
mandating repair and replacement of its facilities; and

WHEREAS, the District has planned improvements to its wastewater treatment system
upgrade and expansion (the “Project”); and

WHEREAS, the District i1s authorized to levy assessments and incur bonded indebtedness
(Public Resources Code Sections 13073, 13150); and

WHEREAS, the District has completed assessment proceedings to finance infrastructure
repair and replacement; and

WHEREAS, the District is has received conditional approval by the United States

Department of Agriculture (USDA) for a Rural Development loan to be repaid through the
assessment; and

WHEREAS, USDA requires certain federal certifications, reports and other documents to
satisfy the conditions of the loan; and

WHEREAS, an Initial Study was prepared for the Project pursuant to California

Environmental Quality Act (CEQA) and it was determined that a Mitigated Negative Declaration
should be prepared; and

WHEREAS, on October 10, 2012, a Notice of Intent to Adopt a Mitigated Negative
Declaration was circulated for comment from October 11, 2012 through November 9, 2012; and

WHEREAS, the required public notice has been given relating to actions to be taken by the
Board with respect to the Mitigated Negative Declaration:

NOW, THEREFORE, BE IT RESOLVED that in accordance with the provisions of the
California Environmental Quality Act, the Board of Directors of the Napa Berryessa Resort

Improvement District makes the following findings and takes the following actions:

1. The above recitals are true and correct.

1

H:\ccoun‘\docs\districts\rids\nbrid\dbfom\mndreso



o

The Initial Study/ Final Mitigated Negative Declaration (MND) for the Project, attached
as Exhibit A, has been completed in accordance with the requirements of the California
Environmental Quality Act, Public Resources Code sections 21000 et seq. (“CEQA”™) and
California Code of Regulations, Title 14, sections 15000 et seq. (“CEQA Guidelines™).

3. Certifies that the Initial Study/ Final MND was prepared, published, circulated, and
reviewed in accordance with the requirements of CEQA and the CEQA Guidelines, that
the Initial Study and Final MND is adequate, accurate, objective, and complete; and has
been independently analyzed by the Board, and the final report together with the

comments and the response to comments reflects the Board’s own independent judgment
(Pub. Res. Code 21082.1).

4. Pursuant to CEQA Guidelines sections 15074, and consistent with the findings set forth
above in support of its approval of the Project, the Board finds that on the basis of the
whole record before it, that there is no substantial evidence in the record that the project
will have a significant effect on the environment.

5. Adopts the Mitigation Monitoring and Reporting Program, as set forth in the attached
Exhibit B of this Resolution pursuant to Pub. Res. Code section 21081.6 and CEQA
Guideline section 15074, and in support of approval of the Project, to ensure
implementation of all reasonably feasible mitigation and other measures identified in the
MND; that these mitigation measures are fully enforceable conditions of the Project and
shall be binding on the District and all other affected parties; that these mitigation
measures reduce all environmental impacts of the project to a less than significant level.

6. The Board directs that, pursuant to CEQA Guideline section 15075, staff immediately file
a Notice of Determination be filed with the County Clerk of Napa County and with the
State Office of Planning and Research.

7. Pursuant to CEQA Guidelines section 15074(c), the custodian of the documents and other
materials that constitute the record of proceedings upon which the Board has based its
decision is the Napa County Conservation, Development and Planning Department
located at 1195 Third Street, Suite 210, Napa, California 94559. (Pub. Resources Code
21081.6(a)(2).)

2

H:\ccoun\docs\districts\rids\nbrid\dbfom\mndreso



THE FOREGOING RESOLUTION WAS DULY AND REGULARLY ADOPTED by the

Governing Board of the District, at a regular meeting of the Napa Berryessa Resort Improvement
District held on the 13" day of November, 2012, by the following vote:

AYES:

NOES:

ABSENT:

ATTEST:

DIRECTORS

DIRECTORS

DIRECTORS

Secretary of the Board of Directors of the
Napa Berryessa Resort Improvement District

APPROVED AS TO FORM
Office of District Legal Counsel

By: Janice D. Killion

Date: October 19,2012

3

H:\ccoun\docs\districts\rids\nbrid\dbfom\mndreso

WAGENKNECHT, LUCE, DODD, DILLON,
and CALDWELL

NONE

NONE

KEI'PA CALDWELL, Chairman of the Board

of Directors of the Napa Berryessa Resort
Improvement District

APPROVED BY THE NAPA

BERRYESSA RESORT
IMPROVEMENT DISTRICT BOARD
OF DIRECTORS

Date: November 13, 2012

Processed by: /)ﬁ%ﬂ»wﬂww .

Deputy Clerk of the Board







APPENDIX C
COUNTY OF NAPA
PLANNING, BUILDING, & ENVIRONMENTAL SERVICES DEPARTMENT
1195 THIRD ST., ROOM 210
NAPA, CA 94559
(707) 253-4417

Initial Study Checklist
(form updated September 2010)

Project title: Napa Berryessa Resort Improvement District Wastewater Treatment System Upgrade and Expansion

Property owner: Napa Berryessa Resort Improvement District (NBRID) (Figure1 & 2)

County Contact person and phone number: Kelli Cahill, Planner |Il (707) 265-2325, kelli.cahill@countyofnapa.org

Project location and APN: Upper Northeast Napa County, east of Steel Canyon Road at its intersection with Trailer Park Road;
APN 019-220-028, 019-220-038, & 019-550-004

Project sponsor's name and address: Napa Berryessa Improvement District

clo Kevin Berryhill, Engineering Manager — Water Resources
1195 Third Street, Rm 201, Napa CA 94559

General Plan description: Agricultural Watershed and Open Space (AWOS)

Zoning: Agricultural Watershed (AW)

Description of Project.

In direct response to the California Regional Water Quality Control Board (Regional Board), and fines issued to the Napa Berryessa Resort
Improvement District (District) for release of approximately 10 million gallons of treated wastewater to Lake Berryessa, the District has
proposed improvements to its wastewater treatment facility. Project improvements, include:

Pond Expansion ~ expand the capacity of the pond system from the existing tailwater pond, which is currently 1.3 million gallons to a
total of 22.3 million gallons. A fotal of three ponds are planned to be built to attain the maximum capacity due to site conditions. A
berm was designed to split the previously examined two ponds system (MND dated June 21, 2012) for the creation of an additional
pond. The proposed project was designed to meet regulatory constraints and to provide additional operational flexibility. The existing
tailwater pond will be expanded for additional total pond system storage volume.

The ponds will receive approximately 33.4 million gallons of treated wastewater annually at full-build out. During a 100 year storm
conditions, this increase to a total of 39.2 million gallons counting inflow and infiltration, stormwater into the ponds, and evaporation
out of the ponds. The pond will have a synthetic liner to protect groundwater quality. Minimal aeration will be provided in the ponds in
order to inhibit weed and algal growth (see Figure 3).

Pond Pump Station Improvements — change fo the utilities to allow for filling of the new pond system from the wastewater treatment
plant (WWTP). The existing pump house will be relocated to allow for irrigation of the existing spay fields fed from the new ponds.
Electrical power from PG&E will also be bought into the area to improve reliability over the existing diesel powered system.

Enhance Compliance Action, Sewer Lift Station Upgrades — The project proposes improvements to the existing lift stations to improve
reliability to convene effluent to the ponds. The project would include the update of two existing lift stations at Red Rock Lane and
Woodhaven Court that were originally installed in the 1960s. The existing pneumatic ejector style pumps will be replaced with solids
handling submersible pumps. Electrical upgrades and rehabilitation of the existing sumps would also occur at the same time. The
project would enhance the integrity of the sumps and decrease downtime due to availability of parts and maintenance required with
aging pneumatic lift station components.

Concurrently, the WWTP and WTP improvements are planned, including: WWTP Treatment System upgrade ~ upgrade the facility
from a secondary treated effluent quality to tertiary level, by installing a membrane bioreactor style package treatment plant system.
The system would be sized to handle average and peak storm water conditions. The WWTP flow path will be reconfigured to allow
for the existing ponds near the WWTP to be used for equalization during storm flow conditions.



e WWTP Screen Improvements - replacement of the existing manual bar screen with a Rotating Drum Screen. The screen basket will
be a cylindrical shape, inclined from the horizontal, open at one end. Activation of the rotating screen basket will be automatically
initiated at a preset liquid level differential. The screen basket will use a perforated plate with a hole diameter of 6 millimeters
(or 0.25 inches).

¢  Sewer Collection System Repairs — point repairs of various critical sections as defined in the Larry Walker Associates (LWA) report
dated October 2011. This would consist of 15 priority repair areas listed. Point repairs would consist of evacuation and repair of the
line replacement in kind, to reduce the amount of inflow and infiltration seen by the WWTP.

e  Water Treatment Plant (WTP) Treatment System Upgrade ~ upgrade of the facility to meet the California Department of Public Works
Health (CDPH) guidelines for surface water treatment. This would be accomplished by installing a Roberts Filter style package
treatment plant system. A dual train system would be installed to provide redundancy. The system would be sized to handle average
and peak potable demand conditions, which will reduce backwash from the existing system that is currently forwarded to the WWTP.

WTP Building Upgrade — a new building will be built to house the new water treatment equipment since the existing facility is
undersized. A pre-manufactured metal building is planned for the site, which will house the existing chemical feed system that will be
relocated from its existing site.

e«  WTP Backwash Pump Station Upgrade - the existing pond system will be abandoned and replaced with an above ground tank, which
will allow for positive capture of generated wastewater and eliminate storm water contributions to the backwash system. A new force
main will be established to allow for pumping of the backwash water to the WWTP.

9. Describe the environmental setting and surrounding land uses.

The proposed project site is within lands of the District that are located at 1465 Steele Canyon Road on the south shore of Lake Berryessa,
and approximately 6.0 miles east of the intersection of Steele Canyon Road with State Route 128. The property is presently fenced horse
pasture with private lands surrounding the holding consisting of oak woodland and grassland. The project site is located at an elevation
approximately 600 feet above mean sea level that drains by sheet flow into a seasonal unnamed tributary to Lake Berryessa located within
the project footprint. Additionally, there is a blue-lined stream located directly north of the project site currently bisected by the existing
tailwater pond, which will be decommissioned in place.

The blue-lined stream runs through sprayfield Zone 1 and the collection ditch join on the south side of the collection pond. When the spray
field is in operation, a coffer dam located within the blue-lined stream will be closed, currently forcing flow into the tailwater pond. It is
proposed to isolate the existing tailwater pond and stream to direct only tailwater return to the new storage ponds. When sprayfield
Zones 2-4 are not in operation, for example during wet weather, the coffer dam will continue to be opened allowing flow in the blue-lined
stream to bypass the tailwater system and continue its natural flow course offsite. The modification to the collection ditch and coffer dam, if
removed as part of the tailwater pond decommissioning, that removal will be addressed as part of a Department of Fish and Game 1602
Streambed Alteration Agreement.

Napa Berryessa Resort Improvement District

The District was created in 1965 with the intention of serving existing residences and a proposed resort community. The District
wastewater treatment plant (WWTP) currently serves the Berryessa Highlands subdivision, supporting 343 dwelling units with the potential
to support up to approximately 562 lots pending upgrades to the existing wastewater treatment system infrastructure. Lupine Shores,
formerly known as Steele Park Resort, is not currently sending wastewater to the District, as construction of this new resort is still in the
development phase. The District managed portion of the sewer collection system serves the Berryessa Highlands subdivision only. The
Lupine Shores portion of the collection system will be privately managed by the Bureau of Reclamation (BOR) Concessionaire.

The District under Waste Discharge Requirement (WDR) Order 95-173 issued by the California Regional Water Quality Control Board
(Regional Board), allows the treatment and disposal of a monthly average flow of 50,000 gallons of treated water per day to four
sprayfields. According to the Regional Board the District has been in violation with the WDR since at least 1995. The majority of the
violations are due to a lack of storage and disposal capacity. Additionally, as a constraint of the system capacity, significant discharges of
wastewater to Lake Berryessa have been reported. In response the Regional Board issued a cease and desist order in 1996 (CDO 96-
232) and again in 2006 (CDO R5-2006-0113) to provide an enforcement schedule for the District to construct improvements to prevent
wastewater overflows. Due to capacity deficits, the 2006 CDO included a sewer connection restriction.

In 2010, the District and the Regional Board were in open discussions, as the District had failed to comply with the CDOs issued, following
the discharge of approximately 1.4 million gallons of treated effluent to Lake Berryessa from January through June 2010. The proposed
project is in response to recent CDO R5-2010-0101.

Proposed Draft Initial Study / Mitigated Negative Declaration: Napa Berryessa Resort Improvement District Project Page 2 of 24



Collection System

Wastewater is collected from the Berryessa Highlands development through a series of gravity sewers, lift stations, and force mains.
Within the Berryessa Highlands collection system, there are four lift stations, approximately 5.2 miles of gravity sewer lines, 1.2 miles of
force main, and approximately 100 manholes. Two of the lift stations were each designed to serve one cul de sac, both of which could not
flow by gravity to the collection system. One of the other two lift stations serves only a portion of the subdivision. The fourth lift station
serves an area to the south of the WWTP. Wastewater flows in an 8-inch gravity line into the plant from the system with influent flows
entering the plant at a manhole located on the northeast corner of the WWTP control building.

The sewer collection system (including all the lift stations) at the former Steele Park Resort (now known as Lupine Shores resort) is
privately owned and operated by the resort owners, and are not part of the existing or proposed wastewater treatment facility. Wastewater
collected from the former resort system was pumped to the WWTP with an influent lift station located adjacent to the effluent pump station.

Wastewater Treatment Plant

The existing District WWTP has been in operation since 1968 and is located on the west side of Steele Canyon Road, and is sized to treat
an average dry weather flow of up to 175,000 gallons per day (gpd). The WWTP is an extended aeration activated sludge plant consisting
of a single inlet structure, two aeration basins, two rectangular clarifiers and three effluent holding ponds. One of the effluent ponds serves
as a chlorine contact basin. Chlorinated effluent is pumped to a remote spray field located to the southeast of the plant (see Figure 2).
A 6-inch force main is used to convey the effluent to spray field for disposal. The 6-inche force main is over 5,500 feet long and terminates
in an existing 50,000 gallon storage tank. The storage tank is located on the top of the ridge to provide necessary head pressure for the

spray field. The disposal area is located on the hillside below the tank and divided into four spray field zones totaling approximately
60 acres.

The aeration basins are equipped with a flow split structure, each of which is 36-feet long by 25.5 feet wide with a water depth of 13 feet
(approximately 89,266 gallons in volume for each basin). Aeration is provided by a set of swing-type retractable diffusers located along the
center dividing wall between the aeration basins. The coarse bubble diffusers are submerged 11 feet below the water surface to provide
both aeration for biological treatment and mixing to keep the solids in suspension. Aeration air is supplied by three positive displacement
Roots types blowers, each rated at a 140-325 standard cubic feet per minute (scfm) at a corresponding speed of 972-1853 revolutions per
minute (RPM). The blowers are driven by electric motors and are housed in the control building. The system was designed for two duty
blowers and one standby. The level in the aeration basin is controlled by a sharp-crested . weir located on the outlet of each basin.
Aeration basin effluent flows through an outlet channel and is split between two rectangular clarifiers.

Sludge from the clarifiers and the first aeration basin is wasted into the second, unused aeration basin, which acts as the initial sludge
dewater step for the plant. The solids are decanted to remove a portion of the water before a polymer feeding system, and sludge feed
pump is used to pump the sludge into a sludge dewatering container (Geo-Tube) for dewatering and drying. Once dried, the sludge in the
Geo-Tube is disposed of at an approved landfill site.

The effluent channel is used for chlorination and flow monitoring, which is accomplished by using a sodium hypochlorite feed system. The
flow is measured by a 90 degree v-notch weir equipped with an ultrasonic level sensor, where the effluent channel flow runs by gravity to
the effluent ponds. The effluent ponds serve as a chlorine contact basin and as a wet well for the effluent pumps. The effluent ponds are
open basins lined with gunite and a membrane liner. Each pond has an estimate capacity of approximately 370,000 gallons.

Effluent Disposal

A 6 inch effluent pipe transport water from the ponds at the WWTP to an effluent pump station located in a ravine to the south at an
elevation of 516 feet above mean sea level. This elevation allows the use of split case centrifugal pumps with a flooded suction. The
pump station has two pumps, the firstis a 75 horse power (hp) pump rated at 325 gpm, and the second pump is a 100 hp rate at 425 gpm.
Effluent is pumped through the 6 inch pipeline to a 50,000 gallon tank at a site approximately one mile away. The tank is located at an
elevation of 1,041 msl, and are controlled by a level sensor in the effluent ponds.

The 6 inch steel effluent pipe from the effluent pump station to the spray field storage tank is approximately 5,500 feet long with an
elevation of approximately 500 feet msl. The pipeline is located in the center of Steele Canyon Road for approximately 2,600 feet after
leaving the WWTP site, at which point, the pipeline follows the spray field pond access road for another 1,400 feet to a location on the east
side of the spray field runoff collection pond. From this point, the pipeline heads in an easterly direction up the hill through the spray field
to the effluent storage tank.

The effluent storage tank is used as a head tank to provide gravity flow and the necessary pressure for the spray fields. There is a single
10 inch effluent pipe from the tank running to the four separate spray field zones, which are controlled with manual isolation valves. Zone
1is the farthest to the north, and spans an intermittent stream that runs to the south of the collection pond. A low berm lies between the
northern part of Zone 1 and the stream, channeling runoff from this section to the west and into the collection pond directly through a
drainage culvert (known as the tailwater return) at the location indicated on wastewater storage pond improvement plans (see Figure 3).

Proposed Draft Initial Study / Mitigated Negative Declaration: Napa Berryessa Resort Improvement District Project Page 3 of 24



The blue-lined stream drains the southern half of Zone 1, the northern portion of Zone 2, and offsite areas further up the hill. Zone 2 is
directly to the south of Zone 1, the northern half drains into the blue-lined stream and the southern half drains down to the tailwater
collection ditch that runs along the western edge of each zone. Zone 3 is directly to the south of Zone 2 and all of Zone 3 drains into the
collection ditch. Zone 4 is the farthest south and also drains into the collection ditch.

The collection ditch gathers all runoff from Zones 2-4 and conveys it to the southern side of the collection pond. Valves are located along
the collection ditch in the disposal area to allow flows to exit the collection ditch and run out of the disposal area. This allows for runoff from
areas south of each valve to be diverted from the runoff collection system. When the spray field system is in operation, these gate valves
are closed.

10. Other agencies whose approval is required (e.g., permits, financing approval, or participation agreement).

State Agency

s Department of Fish and Game (R)

o - San Francisco Bay Regional Water Quality Control Board (R}
Federal Agency

e Bureau of Reclamation (R)

e U.S. Army Corp of Engineers (R)

ENVIRONMENTAL IMPACTS AND BASIS OF CONCLUSIONS:

The conclusions and recommendations contained herein are professional opinions derived in accordance with current standards of professional
practice. They are based on a review of the Napa County Environmental Resource Maps, other sources of information listed in the project file, any
comments received, conversations with knowledgeable individuals, the preparer's personal knowledge of the area, and site inspections. Other
sources of information used in the preparation of this Initial Study include site specific studies conducted by the applicant and filed by the applicant,
as described below.

»  Tom Origer and Associates, March 29, 2012, A Cultural Resources Survey
¢ Tom Origer and Associates, September 4, 2012, A Cultural Resources Survey
e Kjeldsen Biological Consulting, June 7, 2012, Biological Assessment
»  Kjeldsen Biological Consulting, September 2012, Biological Assessment

All documents used in the preparation of this Initial Study are available in the Napa County Department of Planning, Building, & Environmental
Services (PBES) permanent files for review and are incorporated herein by reference.

On the basis of this initial evaluation:

[] | find that the proposed project COULD NOT have a significant effect on the environment, and a NEGATIVE DECLARATION will be
prepared.

—, | find that although the proposed project could have a significant effect on the environment, there will not be a significant effect in this case

I because revisions in the project have been made by or agreed to by the project proponent. A MITIGATED NEGATIVE DECLARATION will
be prepared.
| find that the proposed project MAY have a significant effect on the environment, and an ENVIRONMENTAL IMPACT REPORT is required.

[
| find that the proposed project MAY have a “potentially significant impact” or “potentially significant unless mitigated” impact on the
[] environment, but at least one effect 1) has been adequately analyzed in an earlier document pursuant to applicable legal standards, and 2)
has been addressed by mitigation measures based on the earlier analysis as described on attached sheets. An ENVIRONMENTAL IMPACT
REPORT is required, but it must analyze only the effects that remain _to be addressed.
| find that although the proposed project could have a significant effect on the environment, because all potentially significant effects (a) have

[] been analyzed adequately in an earlier EIR or NEGATIVE DECLARATION pursuant to applicable standards, and (b) have been avoided or
mitigated pursuant to that earlier EIR or NEGATIVE DECLARATION, including revisions or mitigation measures that are imposed upon the
proposed project, nothing further is required.

October 10, 2012
Signature Date
Hillary Gitelman, Director Planning, Building & Environmental Services
Printed Name For

Proposed Draft Initial Study / Mitigated Negative Declaration: Napa Berryessa Resort Improvement District Project Page 4 of 24



ENVIRONMENTAL CHECKLIST FORM

Less Than Less Th
Potentially Significant Sgs iﬁcaa:t No Impact
Significant Impact With Mitigation '?n act mpac
Incorporation mpac
AESTHETICS, Would the project:
a) Have asubstantial adverse effect on a scenic vista? H H X n
b)  Substantially damage scenic resources, including, but not limited to, trees,
rock outcroppings, and historic buildings within a state scenic highway? ] ] X ]
¢) Substantially degrade the existing visual character or quality of the site and its
surroundings? ] O ]
d) Create a new source of substantial light or glare which would adversely affect
day or nighttime views in the area? U U O X

Discussion:

a-c. The District is located within and adjacent to the Berryessa Highlands subdivision and Lupine Shores Resort off Steele Canyon Road.
The District is Jocated in the northeast area of the County east of the Steele Canyon Arm of Lake Berryessa. Views from the project site are
open space consisting primarily of rolling hills, grassland, and oak woodland. The site is not visible from any residences within the vicinity,
including the Berryessa Highlands subdivision; however, the site is visible from neighboring properties to the west. The properties are
undeveloped, except for an easement that accesses the project site. Based on the topography, the project site is not anticipated to impact
visual resources, to either local residences or nearby roadways. This impact would be considered less than significant.

d. The proposed project would not result in a new source of substantial light or glare which would adversely affect day or nighttime views in the
area. Therefore, there is no impact.

Less Than

: N Less Than
Potentially Significant N
Significant Impact With Mitigation S;?nr]nﬁaccatnt No Impact
Incorporation p

I AGRICULTURE AND FOREST RESOURCES'. Would the project:

a) Convert Prime Farmland, Unique Farmiand, or Farmland of Statewide
Important (Farmland) as shown on the maps prepared pursuant to the
Farmland Mapping and Monitoring Program of the California Resources U U O X
Agency, to non-agricultural use?

b)  Conflict with existing zoning for agricultural use, or a Williamson Act contract? H 0 0 X

c)  Conflict with existing zoning for, or cause rezoning of, forest land as defined in
Public Resource Code Section 12220(g), timberland as defined in Public
Resource Code Section 4526, or timberland zoned Timberiand Production as O ] O <
defined in Government Code Section 51104(g)?

d) Resultin the loss of forest land or conversion of forest land to non-forest use
in a manner that will significantly affect timber, aesthetics, fish and wildlife, 0

N
biodiversity, water quality, recreation, or other public benefits? X
e) Involve other changes in the existing environment which, due to their location 0 0
or nature, could result in conversion of Farmland, to non-agricultural use?
Discussion:

! “Forest Land" is defined by the state as “land that can support 10-percent native tree cover of any species, including hardwoods, under natural conditions, and that
allows for management of one or more forest resources, including timber, aesthetics, fish and wildlife, biodiversity, water quality, recreation, and other public
benefits.” (Public Resource Code Section 12220(g)) The Napa County General Plan anticipates and does not preclude conversion of some “forest land” to
agricultural use, and the program-level EIR for the 2008 General Plan Update analyzed the impacts of up to 12,500 acres of vineyard development between 2005
and 2030, with the assumption that some of this development would occur on *forest land”. In the analysis specifically, and in the County’s view generally, the
conversion of forest land to agricultural use would constitute a potentially significant impact only if there were resulting significant impacts to sensitive species,
biodiversity, wildlife movement, sensitive biotic communities listed by the California Department of Fish and Game, water quality, or other environmental resources
addressed in this checklist.

Proposed Draft Initial Study / Mitigated Negative Declaration: Napa Berryessa Resort Improvement District Project Page 5 of 24




a-b. Based on review of the Napa County Environmental Resource Mapping (Department of Conservation Farmland 2008), the project site is not

c-e.

located within an area mapped on Prime Farmland, Unique Farmland, or Farmland of Statewide Importance. Nor is the property covered by a
Williamson Act Contract. The parcels are currently owned by private parties, with the exception of APN 019-220-038 which is owned by the
District. The other two parcels provide access to the site. Additionally, the District is currently in negotiations with the property owners to
acquire only those lands where the project is proposed. The proposed project would not result in the conversion of mapped farmland to a non-
agricultural use.

As previously mentioned, the project does not propose the conversion of forest land or farmland to a non-forest or non-agricultural use, nor
would the project conflict with existing zoning that would result in a significant impact to timber aesthetics (refer to Section | Aesthetics), fish and
wildlife, biodiversity (refer to Section IV, Biological Resources), water quality (refer to Section XI, Hydrology and Water Quality), recreation (refer
to Section XV, Recreation) or other public benefits. There is no impact.

Less Than

: e Less Than
Potentially Significant Lo
Significant Impact With Mitigation Sllgnlﬁcant No Impact
N mpact
Incorporation

AIR QUALITY. Where available, the significance criteria established by the applicable air quality management or air pollution controf district may be relied
upon to make the following determinations. Would the project:

a) Conflict with or obstruct implementation of the applicable air quality plan? n H 53] ]
A
b) Violate any air quality standard or contribute substantially to an existing or
projected air quality violation? Ul ] X ]

¢) Resultin a cumulatively considerable net increase of any criteria pollutant for
which the project region is non-attainment under an applicable federal or state
ambient air quality standard (including releasing emissions which exceed ] U X O
quantitative thresholds for ozone precursors)?

d) Expose sensitive receptors to substantial pollutant concentrations? ] ] ) ]
e) Create objectionable odors affecting a substantial number of people? H 0 X 0
Discussion:

a-e. Napa County, (county surrounding proposed project area), is located in the San Francisco Bay Air Basin (SFBAB), where air quality is

monitored and regulated by the Bay Area Air Quality Management District (BAAQMD). Air quality in the SFBAB is heavily influenced by
weather conditions, particularly climate and wind patterns. Summers in the SFBAB are hot and dry in the inland areas, and winters are typically
cool and wet. In summer, a northwest wind originates off the coastline and is drawn inland and over the lower portions of the San Francisco
Peninsula, carrying pollutants from the San Francisco area. The mountains that surround Lake Berryessa are effective barriers to the prevailing
northwesterly winds, but an up-valley wind frequently develops during warm summer afternoons which draw air from the San Pablo Bay. The
wind patterns and topography contribute to the buildup of high concentrations of emitted pollutants in the Bay Area (BAAQMD 1999).

The U.S. Environmental Protection Agency (EPA) and the State have designated National and California Ambient Air Quality Standards,
respectively, to protect public health and welfare. The California standards are more stringent than the national standards. Because of the
buildup of high concentrations of pollutants, Napa County is designated as nonattainment for ozone under the national standards and is
designated nonattainment for ozone, fine particle pollution (PM2s), and respirable particulate matter (PM1o) under the California standards. The
nonattainment status means that air quality exceeds the national or California standards.

Air quality is monitored at one location in Napa County: the Napa-Jefferson Avenue monitoring station, approximately 15 miles south of
Lake Berryessa. This monitoring station records measurements for ozone (hourly) and PMso. Occasionally during hot summer afternoons,
ozone concentrations approach and sometimes exceed the California standard. According to monitoring data from 2007-2009, Napa County
experienced one day that exceeded the California one-hour standard (California Air Resources Board 2008). The highest PM concentrations
occur in the winter, particularly during evening and nighttime hours. The County experienced one day that exceeded the California PM1o
measured standard between 2007 and 2009. The federal standards were not exceeded during that monitoring period.

In Napa County, the primary sources of pollutants are motor vehicles, combustion products from fuel, consumer products, wood smoke, and
construction-related dust (BAAQMD 2000). Sensitive receptors to air pollutants in or near the proposed project area, include recreationists and
Reclamation staff. However, motorized vehicles and machinery would be used temporarily during trail construction, and all other activities
within the immediate vicinity would be recreational in nature within an area approximately 24,000 acres in size. Air quality impacts associated
with the proposed project would result from construction-related emissions, including dust and vehicle emissions, and increased vehicle traffic to
recreate on the proposed trail. Construction activities would result in the temporary generation of reactive organic gases, (contributing to ozone),

Proposed Draft Initial Study / Mitigated Negative Declaration: Napa Berryessa Resort Improvement District Project Page 6 of 24



oxides of nitrogen, and PM1o emissions from site preparation and compaction and from motor vehicle exhaust associated with construction
equipment and employee commute trips.

Major earthmoving will last between 2 and 3 months, with the remaining pipefine, pond liner, efectrical and mechanical work being conducted
over a additional 2 to 3 months. During earthmoving work, the primary equipment used will be a scraper and bufidozer, with the excavation
work being done by an excavator and dump truck. The fine grading work will be done by motor graders, and the compaction by a compactor.
Once earthwork has been completed, the equipment will include a backhoe and possibly a boom truck. During construction, crews are
anticipated to work 10 hours a day, Monday through Friday, with the possibly Saturday work depending on weather. Emissions from the
equipment, and dust from ground disturbance, in combination with motor vehicle exhaust, would be minimal and localized and would not affect
the air quality of the greater SFBAB or contribute substantially to Napa County's existing nonattainment status. BMP's would be used to control
and minimize the amount of dust from construction activities.

An increase in mobile source emissions from construction-refated activities would contribute greenhouse gas emissions and, incrementally, to
global climate change; however, given the size and scope of the construction, the project is the emissions associated with the proposed praject
by itself would not cause a noticeable impact to global climate change (also refer to Section Vil, Greenhouse Gas Emissions).

Less Than Less Than
Potentially Significant Significant No Impact
SignificantImpact  With Mitigation f’ ot P
Incorporation mp
V. BIOLOGICAL RESOURCES. Would the project:
a) Have a substantial adverse effect, either directly or through habitat
modifications, on any species identified as a candidate, sensitive, or special
status species in local or regional plans, policies, or regulations, or by the O X M M
California Department of Fish and Game or U.S. Fish and Wildlife Service?
b) Have a substantial adverse effect on any riparian habitat or other sensitive
natural community identified in local or regional plans, policies, regulations or ] X 0 n
by the California Department of Fish and Game or US Fish and Wildlife Service?
¢) Have a substantial adverse effect on federally protected wetlands as defined
by Section 404 of the Clean Water Act (including, but not limited to, marsh,
vernal pool, Coastal, efc) through direct removal, filing, hydrological 1 1 ] R
interruption, or other means?
d) Interfere substantially with the movement of any native resident or migratory
fish or wildlife species or with established native resident or migratory wildlife ] ] X M
corridors, or impede the use of native wildlife nursery sites?
e)  Conflict with any local policies or ordinances protecting biological resources,
such as a tree preservation policy or ordinance? 1 O X 1
f)  Conflict with the provisions of an adopted Habitat Conservation Plan, Natural
Community Conservation Plan, or other approved local, regional, or state
habitat conservation plan? O O O I
Discussion:

Kjeldsen Biotogical Consulting (Kjeldsen) conducted a biological reconnaissance during one floristic season in 20122, The survey area included
search of the proposed development area for sensitive plant species identified by the California Department of Fish and Game (CDFG) Natural
Diversity Database (CNDDB) and the California Native Plant Society database (CNPS), which list all state and federally listed species, and locally
important species. The study considered the direct and indirect impacts of the proposed project on vegetative communities, wildlife habitats,
specials-status plant and animal species, aquatic resources, and wildlife movement corridors. The following discussion details Kjeldsen’s site
reconnaissance, findings and recommends:

a.

Special Status Plants: The project proposes earthmoving activities associated with the expansion of the District wastewater treatment facility to
include three new effluent ponds, and the expansion of the existing tailwater pond within an area approximately 10.9 acres, including the
conversion of grassland and oak woodland. The biologist identified the potential presence of 32 plant species through the CNDDB search, and
two plant communities on-site, generally consisting of oak woodland and grassfand. The biologist conducted a botanical survey and habitat
assessment beginning March 28, April 27, May 22, June 6, and again on August 20, 2012,

2 Kjedson Biological Consulting, Biological Resource Survey — Probst Family Vineyard, September 2, 2009

Proposed Draft Initial Study / Mitigated Negative Declaration: Napa Berryessa Resort Improvement District Project Page 7 of 24



The botanical survey was conducted identifying and recording all species on the site and in the near proximity. Transects through the proposed
project site were made methodically by foot. Transects were established and scrutinized to cover topographic and vegetation variations within
the study area. The open nature of the site, historic and ongoing agricultural practices, namely horse pasture, and small size of the proposed
development footprint facilitated the biologists field studies. The site reconnaissance for identifying special-status plant species, plants were
identified in the field or reference material was collected, when necessary, for verification using laboratory examination with binocular
microscope and reference materials. Herbarium specimens from plants collected on the project site were made when relevant. All plants
observed, both living and remains from last season’s growth were recorded in field notes. There were no special status plant species observed
within the study area.

Special Status Animals: The biologist identified the potential presence of 12 animal species through the CNDDB search. -According to Kjeldsen,
there is a lack of suitable habitat present for listed animal species. However, the biological survey consisted of surveying the area with
binoculars and walking the perimeter of the project site. Existing site conditions were used to identify habitat, which could potentially support
special status species. Animals were identified in the field by observation, signs or calls. Additionally, trees were surveyed to determine
whether occupied by nesting raptors. Surveys consisted of scanning tress on the property with binoculars searching for nest or bird activity.
The study area was walked looking for droppings or nest scatter from nests that may be present that were not observable by binoculars,
Potential bat habitat was surveyed for within 200 feet of the proposed project, by looking for roosting habitat, rock outcrops, crevasses, and
evidence of roosting. Finally, aerial photographs were reviewed by the Kjeldsen to determine habitat surrounding the site and the potential for
wildlife movement and corridors from adjoining properties.

Special-Status Bird, Bat, and Raptor Species: Although the biological resource survey did not identify suitable habitat for breeding and/or
nesting special status bird species within the project area, the project will implement standard mitigation for raptors and bats. Noise generated
through grading and ground disturbing activities has the potential to affect resources adjacent to the project site for special-status bird species.
Potential impacts resulting from temporary and intermittent increase in noise levels may cause nest abandonment and death of young or loss of
reproductive potential at active nests located near project activities. Napa County policies limit grading and vegetation removal to non-winter
months (April 1 through October 15). n the event that earthmoving and/or grading activities that may be conducted during the identified
breeding seasons of special status bird species associated with implementation of project shoutd implement the following mitigation measures
to ensure that species located within the vicinity of the proposed project development are not adversely impacted during the breeding seasons,
the following measure will reduce potential impacts to a less than significant level.

Mitigation Measure BIO-1

The owner/applicant shall implement the following bat avoidance measures prior to the commencement of vegetation removal and
earthmoving (construction) activities:

¢ A qualified biologist shall conduct a habitat assessment for potential suitable bat habitat within six months of project activities.
if the habitat assessment reveals suitable habitat, a qualified biologist shall conduct a presence/absence survey during peak
activity periods. If bats are found to be present during peak activity periods, the qualified biologist shall submit an avoidance plan
to the County and California Department of Fish and Game (DFG) for approval. The avoidance plan should evaluate the length
of time disturbance, equipment noise and type of habitat present at the Project site. In the event the bat avoidance measures
required by DFG result in a reduction or modification of project boundaries, the plan shall be revised by the applicant/engineer
and submitted to the County.

Mitigation Measure BIO-2

The owner/applicant shall conduct the following raptor and bird preconstruction survey(s) prior to the commencement of vegetation
removal and earthmoving (construction) activities:

e For earth-disturbing activities occurring between February 1 through August 31, a qualified wildlife biologist shall conduct
preconstruction surveys for special status birds and their nests within 500-feet of earthmoving activities. The preconstruction
survey shall be conducted no more than 14 days prior to vegetation removal and ground disturbing activities are to commence
(surveys should be conducted a minimum of 3 separate days during the 14 days prior to disturbance).

» If active nests are found during preconstruction surveys, a 300-foot no-disturbance buffer will be created around active raptor
nests and a 50-foot buffer zone shall be created around the nests of all other birds during the breeding/nesting season or until it
is determined by a qualified biologist that all young have fledged. These buffer zones may be modified in coordination with DFG
based on existing conditions at the project site. Buffer zones shall be fenced with temporary construction fencing and remain in
place until the end of the breading season of until young have fledged.

» If a 15 day or greater lapse of project-related work occurs during the breeding season, another bird preconstruction survey and
consultation with DFG will be required before project work can be reinitiated.

Oak Woodlands: As mentioned, the project site consists of grassland and oak woodiand. The project proposes the conversion of 6 acres of oak
woodland to three effluent ponds, and the expansion of the existing tailwater pond for storage and disposal of treated wastewater. Although the
over all loss would only represent less than a 2% loss, much of the oak woodtand proposed for removal represent riparian habitat and habitat

Proposed Draft Inifial Study / Mitigated Negative Declaration: Napa Berryessa Resort Improvement District Project Page 8 of 24



connectivity to upstream and downstream resources. Pursuant to General Plan Policy CON-24, where complete avoidance is not feasible, oak
woodlands shall be preserved or enhanced through restoration and replant at a 2:1 ratio on a per acre basis. To offset the loss of 6 acres of
oak woodiand and riparian habitat (also refer to section b) below), the following mitigation shall reduce potential impacts to a less than
significant fevel.

Mitigation Measure BIO-3

Development of the proposed project would convert 6 acres of oak woodland habitat, which could result in an adverse impact to
biological resources. The following measure shall be implemented to offset the loss of oak woodland:

An Oak Woodland Avoidance and Management Areas shall be developed by a qualified biologist, including identification of
enhancement areas onsite, planting and other enhancement activities, and submitted to the Napa County Planning, Building, &
Environmental Services Department for review prior to implementation.

Preservation and Enhancement

Direct impacts to 6 acres of oak woodlands onsite would be mitigated through the preservation and enhancement of 12.0 acres
of onsite oak woodland habitat, pursuant to General Plan Policy CON-24. This policy recommends the preservation or
enhancement of similar habitat through the replanting of oak woodland at a 2.1 ratio, on a per- acre basis. In consultation with
County Planning, the applicant shall hire a qualified biologist or ecologist to develop an enhancement plan to replant oak
woodlands within suitable habitat identified onsite, totaling 12.0 acres. At a minimum the enhancement plan shall include
planting guidelines, planting survival rate of 80% or greater over a 3-5 year period, and monitoring and reporting program to be
submitted to the County annually. Once the enhancement plan has been approved by the County, implementation shall be
initiated within the 3 years of completion of the proposed project.

Avoidance

All trees proposed for retention that are located adjacent to the proposed project site shall be avoided, including any trees with
trunks located outside the project boundary that have driplines that extend into the proposed project area. Prior to any
earthmoving activities, construction fencing (or equivalent barricades) shall be placed at minimum distance of 5 feet outside the
outboard driplines of the trees to be retained for the duration of earthmoving and construction activities associated with the
project. The placement of such fencing shall be inspected and its location by Napa County prior to commencing any ground
disturbing activity. No disturbance, including grading, placement of fill material, storage of equipment, etc. shall occur with the
driplines of those trees to be retained for the duration of construction activities.

b. Riparian Habitat or other Sensitive Natural Communities: Based on a site visit, personal communication with the Department of Fish and
Game and review of the Biological Report, staff observed an unnamed seasonal drainage, tributary to Lake Berryessa located within the
footprint of the proposed project that is considered a Water of the US, with associated riparian habitat consisting of oak woodland (refer to
section a above and Mitigation Measure BIO-3). Approximately 730 linear feet of the drainage wifl be modified by piping the existing drainage,
and constructing the proposed ponds over the top, altering the drainage pattern and removing vegetation. Modification of streams or waterways
is regulated under several federal and state statutes, including section 404 of the federal Clean Water Act and Section 1600 under the Fish and
Game code. Section 404 of the Clean Water Act authorizes the Secretary of the Army, acting through the Army Corp of Engineers to issue
permits regulating the filling or modification of streams or waterways, including those defined as Waters of the US. Under similar circumstances
where waters were filled or modified, the Army Corp of Engineers has considered a variety of methods to ensure mitigation of impacts provide
adequate compensation for the loss of physical and biological functions and services within a project area. To address impacts, at a minimum
the Corp will require mitigation at a 1:1 ratio of functional units lost. In this case, approximately 730 linear feet of Waters of the US that would
require replacement or enhancement within an existing impaired watercourse onsite or an approved off-site location.

Additionally, during our site visit, DFG indicated that consultation with Army Corp be conducted in additional mitigation that would offset the loss
of riparian habitat and Waters of the US. Although the drainage would still flow, the pattern would be altered through the pipe the drainage and
removal of vegetation resulting in a potentially significant impact and in conflict with General Plan Policy CON-14, which states projects shall be
required to offset possible loss of riparian habitat through mitigation when avoidance is determined to be infeasible or reptacement of habitat
either onsite or at an approved off-site location; therefore, proposed Mitigation Measure B{O-3 above requiring the avoidance, preservation, and
enhancement of oak woodland in combination with the following mitigation would reduce the potential impact to a less than significant leve!.

Mitigation Measure BIO-4
Development of the proposed project could result in indirect and direct impacts to Waters of the US:

To ensure that all Waters of the U.S that could be directly or indirectly impacted by the project have been identified, the
applicant's biologist shall delineate all Waters of the U.S. within the project site proposed for disturbance and surrounding
buffers. The biologist shall consult with the US Army Corp Engineers prior to the modification of identified channel, including
surrounding vegetation within 30 feet of the high water mark of jurisdictional Waters of the U.S. A Section 1602 Lake and
Streambed Alteration Agreement (LSAA) shall be obtained from CDFG prior to construction activities that alter the bed or bank of
streams.

Proposed Draft Initial Study / Mitigated Negative Declaration: Napa Berryessa Resort Improvement District Project Page 9 of 24




The compensatory mitigation for the modification of Waters of the US shall be implemented onsite through the enhancement and
replacement of the blue lined stream located northeast of the project site, to its original path through the decommissioning of the
existing tailwater pond. Replacement shall be a minimum of 1:1 in kind in consultation with US Army Corp of Engineers and
CDFG prior to altering the bed or bank of a stream,

b. Wetlands: No wetlands or potential wetlands have been identified within the project site (Kjeldson, 2012). Additionally, no wetlands or wetland

indicators were found to be present through field visits. 1t is anticipated that this project would have no impact on federally protected or
potentially sensitive wetlands.

c. Wildlife Movement and Habitat Fragmentation: The project site and the surrounding holding has minimal cattle fencing, and does not
appreciably obstruct movement from offsite resources onto the project site. Many of the existing corridors will remain undisturbed and allow for
continued wildlife movement, unobstructed by the project. However, the project as mention will fragment the unnamed intermittent drainage by
piping the drainage underneath the proposed ponds. The drainage is relatively dry for much of the year, and does not provide the same quality
of riparian habitat as that of the blue-lined stream located north of the project site. The project area following installation of the ponds is unlikely

to obstruct potential wildlife movement to or from the site. The remaining oak woodland, open space, and unnamed blue-lined stream identified
to the north provide a more suitable wildlife corridor.

implementation of the proposed project through will not result in significant changes in the overall loss of habitat for local wildlife. Additionally,
the surrounding habitat and topography is such that there are extensive areas of similar habitat as that which wilt be removed. There has been
no evidence identified that would indicate any significant impacts to on-site or off-site biological resources. Therefore, it is not anticipated that
the proposed project will interfere substantially with the movement of any native resident or migratory fish or wildlife species or with established
native resident or migratory wildlife corridors, nor will it impede the use of native wildlife nursery sites.

d. Potential Conflicts with Local Policies: The project proposes design features previously mentioned in Sections IV a-d above, do not conflict
with focal goals and policies as identified in the Napa County General Plan (see Section X - Land Use and Planning). The proposed project
and erosion control measures reduce potential impacts to a less than significant level.

f.  The project does not interfere with any Habitat Conservation Plans (HCPs), natural community conservation plans or similar plans because
there are no such plans applicable to the site.

Less Than

Potentially Significant éies:ig'hant Nol ¢
Significant Impact With Mitigation lgm ::catn 0 Impac
Incorporation P
V. CULTURAL RESOURCES. Would the project:
a) Cause a substantial adverse change in the significance of a historical
resource as defined in CEQA Guidelines §15064.57 O X 1 '
b) Cause a substantial adverse change in the significance of an archaeological
resource pursuant to CEQA Guidelines§15064.5? O X 1 ]
c) Directly or indirectly destroy a unique paleontological resource or site or
unique geological feature? 1 X ] O
d) Disturb any human remains, including those interred oufside of formal
cemeteries? J X O Ol

Discussion:

a-d. A cultural reconnaissance of the project site was conducted by Tom Origer & Associates (TOA) and report prepared, dated September 4, 2012,
including an archival search at the Northwest Information Center at Sonoma State University (NWIC File No. 12-200). Archival research found
two additional studies conducted within the Lake Berryessa area. No cultural resources, ethnographic sites, or historic buildings were recorded
within a mile of the project site. During site reconnaissance conducted by TOA on August 28, 2012, there were no archaeological or prehistoric
-gra archaeological sites found within the study area. No historical resources were identified by the Historic Resources layer of the Napa
County Resource maps3. However, several older vehicles are present onsite, including one registered historical vehicle. Pursuant to the
California Register definition of resource types, these vehicles could be eligible for the California Register. No known historic structures exist
within the proximity of the project and, moreover, no existing structures would be affected by the proposed project. The area has not been
identified as a historically significant site. The project does not propose to alter any buildings, bridges, or other potentially significant structures.
In the event that the vehicle should be abandoned onsite, a plan for appropriate treatment of the vehicles should be developed to ensure their

* Napa County Environmental Sensitivity Maps: Archaeological Sites, Archaeological Sensitive Areas and Historic Sites layers
Proposed Draft Initial Study / Mitigated Negative Declaration: Napa Berryessa Resort Improvement District Project Page 10 of 24




preservation. The project is anticipated to have a less than significant impact to cultural resources through the implementation of the following
mitigation measures.

Mitigation Measure CR-1

In the event the vehicles identified onsite are not removed prior to pond construction, the project proponent shall consult a
professional archaeologist regarding the appropriate treatment of the vehicles to ensure their preservation either onsite or an
offsite located to be chosen by the archaeologist.

Mitigation Measure CR-2

¢ In accordance with CEQA Subsection 15064.5(f), should any previously unknown historic or prehistoric resources, including but
not limited to charcoal, obsidian or chert flakes, grinding bowls, shell fragments, bone, pockets of dark, friable solids, glass,
metal, ceramics, wood or similar debris, be discovered during grading, trenching or other on-site excavation(s), earth work within
100-feet of these materials shall be stopped until a professional archaeologist certified by the Registry of Professional
Archaeologists (RPA) has had an opportunity to evaluate the significance of the find and suggest appropriate mitigation(s), as
determined necessary.

e If human remains are encountered the Napa County Coroner shall be informed to determine if an investigation of the cause of
death is required and/or if the remains are of Native American origin. Pursuant to Public Resources Code Section 5097.98, if
such remains are of Native American origin the nearest tribal relatives as determined by the State Native American Heritage
Commission will be contacted to obtain recommendations for treating or removal of such remains, including grave goods, with
appropriate dignity.

e Alf persons working on-site shall be bound by contract and instructed in the field to adhere to these provisions and restrictions.

Less Than
. N~ Less Than
Potentially Significant N
Significant Impact ~ With Mitigation ~ Signfcant  NoImpact
Incorporation P
VI GEOLOGY AND SOILS. Would the project:
a) Expose people or structures to potential substantial adverse effects, including
the risk of loss, injury, or death involving:
i) Rupture of a known earthquake fault, as delineated on the most recent
Alquist-Priolo Earthquake Fault Zoning Map issued by the State
Geologist for the area or based on other substantial evidence of a known ] il X O
fault? Refer to Division of Mines and Geology Special Publication 42.
o . -
ii)  Strong seismic ground shaking? ] ] N
iy  Seismic-related ground failure, including liquefaction?
) ismic-related gr ilure, including lique 0 ) n X
i Landslides?
vt O O O X
b)  Result in substantial soil erosion or the loss of topsoil?
) P O O O X
¢) Be located on a geologic unit or soil that is unstable, or that would become
unstable as a result of the project, and potentially result in on- or off-site V4
landslide, lateral spreading, subsidence, liquefaction or collapse? O O O
d) Be located on expansive soil, as defined in Table 18-1-B of the Uniform
Building Code (1997), creating substantial risks to life or property? M O O X

e) Have soils incapable of adequately supporting the use of septic tanks or
alternative waste water disposal systems where sewers are not available for
the disposal of waste water? O 0 O X

Discussion:

a  The project site could experience potentially strong ground shaking and other seismic related hazards based on the number of active faults in
the San Francisco Bay region. The project proposes the construction, maintenance and operation of two effluent ponds associated with the
District wastewater treatment system; it does not include the construction of new residences or other facilities (i.e. enclosed areas where people

Proposed Draft Initial Study / Mitigated Negative Declaration: Napa Berryessa Resort Improvement District Project Page 11 of 24



can congregate) that would be subject to seismic forces. Additionally, the project would not result in a substantial increase in the number of
people to the site. Therefore, the potential for the proposed project to expose people or structures to substantial adverse effects, including the
risk of loss, injury, or death involving fault rupture, ground shaking, liquefaction, and landslides would be less than significant.
Additional information supporting this conclusion is identified below:

i) There is one active fault that has been mapped directly to the west of the project site within the holding. This fault and other within the
San Francisco Bay region may result in earthquakes with a magnitude of 6.0 or greater in the future. The conversion of grasstand and oak
woodland to the proposed ponds would result in minor alterations to the geologic setting. Bauer Associates (Bauer) are working to field
verify the location of the fault through continuous trenching; however, the exact location of the fault is unknown. During trenching, Bauer
has located traces, to fully evaluate the activity, orientation, and offset of the fault through additional trenching. However, assuming worst
case scenario, the fault or a trace of the fault if located within the project site, Bauer has developed recommendations to reduce the risk of
rupture due to ground shaking that will mitigate potential risks to a less than significant level.

Mitigation Measure GEO-1

The applicant in consultation with the geotechnical engineer shall implement the following mitigation to reduce the risk of rupture due
to ground shaking:

»  Allareas to be graded shall be cleared of vegetation, and stripped of the upper soils containing root growth and organic matter.

e Areas to receive fill should be prepared by identifying and removing weak soils for their full depth, exposing firm bedrock
materials. Excavations should be prepared by cutting level keyways and benches extending into appropriate materials as
determined by the geotechnical engineer.

o If isolated deeper zones of soft, saturated, dry (shrinkage cracks), highly porous or organic soils are encountered during
excavation and recompaction, the soils should be removed to expose firm soils. The depth and extent of excavation and
overexcavation should be determined by the geotechnical engineer.

¢ Exposed soils should be scarified to a minimum depth of 6 inches, moisture conditioned to at least 4 percent above optimum
moisture content and compacted to at least 90 percent relative compaction. Relative compaction refers to the in-place dry
density of soils expressed as a percentage of the maximum dry density of the same soil, as determined by ASTM D1557-09
(Standard test method for laboratory compaction characteristics of soil using modified effort). Optimum moisture content is the
water content (percentage of dry weight) corresponding to the maximum dry density.

e If grading is performed during the winter or spring seasons, even higher groundwater must be anticipated. Severe groundwater
conditions may result in the need for dewatering, placement of stabilization fabrics, and/or placement of ballast rock to achieve
stable excavation bottoms.

e The onsite soils should be suitable for reuse as general fifl provided that: 1) alf rock sizes greater than 6 inches in largest
dimension and perishable materials are removed, and 2) the fill materials area approved by the geotechnical engineer prior to
use. Imported fill, if required, should be free of organic matter, non-expansive and should be approved by the geotechnical
engineer prior to use.

o Fill should be placed in thin lifts (normally 6 to 8 inches depending on compaction equipment), uniformly moisture conditioned
to at least 2 percent above optimum moisture content, and compacted to at least 90 percent relative compaction. Where
fills are placed in the vicinity of active faulting, as determined by the geotechnical engineer, reinforcing of the fill will be
required per the project plans. The upper 6 inches of subgrade surfaces should be compacted to at least 95 percent
relative compaction in vehicle traffic areas.

e  Cut and filf slopes should be constructed no steeper than 2:1. Exterior fill and cut slopes should be planted with erosion resistant
vegetation, or protection from erosion by other measures upon completion of grading. Ground cover should be maintained on
the slopes to ensure stability.

i) The subject parcel is located in an area that is subject to moderate seismic ground shaking potential
(http://gis. abag.ca.gov/Website/shakingpotential/index.html) and the proposed project does not include construction of any new residences
or enclosed areas where people can congregate.

iy The project area is not in an area subject to high liquefaction potential: liquefaction potential is identified to be low to very low
(Napa County GIS: Liquefaction Layer).

iv) Landslides have not been identified within the project area (Napa County GIS: Landslide Layers).

b. The USDA Soils Survey of Napa County (1978) identified one soil classification underlying the proposed ponds associated with this project.
The soil type is composed of the Bressa-Dibble Complex (series 114 & 115), typically associated with 30-75% slopes. The Bressa-Dibble
Complex is well drained, comprised of moderately deep soils over weathered sandstone with medium to rapid runoff, and moderately slow
permeability. Potential erosion and soil loss associated with earthmoving, excavation, trenching, and subsequent operation and maintenance of
the proposed ponds would be controfled through the implementation of the erosion control measures and Best Management Practices (BMPs)
required by the Stormwater Quality Management Plan (SQMP), Napa County Stormwater Ordinance (Napa County Code Section 16.28), as
required by the Napa County Public Works Grading Permit Application process. A list of BMPs shall be provided prior to approval, including a
description and details showing the location and implementation regime as specified by the SWPPP.

Proposed Draft Initial Study / Mitigated Negative Declaration: Napa Berryessa Resort Improvement District Project Page 12 of 24



The construction and installation of the ponds would involve earthmoving activities and vegetation removal within the proposed project area.
Pursuant to Section 18.108.070.L of the County Code (Erosion Hazard Areas) earthmoving activities cannot be preformed from October 15t to
April 1¢t of the proceeding year; therefore, they would take place during the dry season when rain storms are less likely, resulting in negligible
erosion and sedimentation during project installation. Potential erosion and soil loss associated with the construction of the ponds would be
controlled through the implementation of BMPs within the SQMP required by the Regional Board for construction projects. Therefore, potential
impacts associated with soil erosion, soil loss, and sedimentation as a result of the construction activities related to proposed site improvements
would be less than significant.

c.  As stated above in Section Vi(a), there is no presence of landslides within the subject parcel. A Grading Permit is required, in addition to
permanent erosion control measures or BMP, which would adequately address any potential soil instability. This project would not result in
significant events of on- or off-site landslides, lateral spreading, subsidence, fiquefaction or collapse.

d.  The project would not be located on expansive soils%. Therefore, no impacts are anticipated

e. The project proposes the construction of two affluent ponds that will be lined to prevent the ponds from leaking. In addition to the increased
capacity of the system to prevent discharge of treated wastewater from entering Lake Berryessa in accordance with the Regional Board's
Cease and Desist Order R5-2010-0101. The ponds have been fully engineered, and do not propose sepfic tanks or alternative wastewater
disposal systems. Therefore there will be no impact.

Less Than
Potentially Significant éfs;g::& No Impact
SignificantImpact  With Mitigation ;3 3 mpa
Incorporation mpac
VI, GREENHOUSE GAS EMISSIONS. Would the project:
a) Generate a netincrease in greenhouse gas emissions in excess of applicable
thresholds adopted by the Bay Area Air Quality Management District or the
California Air Resources Board which may have a significant impact on the ] M X O
environment?
b)  Conflict with a county-adopted climate action plan or another applicable plan,
policy or regulation adopted for the purpose of reducing the emissions of e
greenhouse gases? O O X O
Discussion:

a-b. Napa County has prepared a Revised Draft Climate Action Plan (October 31, 2011), which is currently under public review. The proposed

Climate Action Plan (CAP) quantifies and provides baseline inventory of green house gas (GHG) emissions from all sources in unincorporated
Napa County as of 2005 and proposes emission reduction measures designed to reduce emissions to 1990 levels by 2020, consistent with the
goal of California Assembly Bill (AB) 32 from 2006. Although the plan is not required by State law, the Bay Area Air Quality Management District
(BAAQMD) has concluded that development projects that are consistent with a “qualified” CAP would not result in “significant” GHG emissions
in the context of the California Environmental Quality Act (CEQA). Preparation and adoption of a Climate Action Plan was included as action
item in the Napa County General Plan, adopted in June of 2008. Additional information on the Draft CAP can be obtained at the County
Administrative Offices or the County Website http://www.countyofnapa.org/CAP/. On January 18, 2012, the Napa County Planning Commission
recommend adoption of the Revised Draft CAP to the County Board of Supervisor, as well as using the emissions checklist in the draft CAP, on
a trial basis, to determine potential GHG emissions associated with at project

The draft CAP suggests that development projects reduce their “Business as Usual” emissions by 38%. The CAP if adopted would require new
vineyard projects on slopes over 5% to: a) calculate the GHG emissions associated with their project using the worksheet included in the draft
CAP; b) implement “best practices” such as mulching rather than burning debris, using cover crops, etc.; and ¢) implement one or more other
measures to reduce or off-set one-time construction emissions by 38%. Since the CAP is not formally adopted, it is not considered a
significance threshold for CEQA purposes. However as noted above the checklist has been utilized, in part, to determine potential GHG
emissions associated with the proposed project (Tables 4 and 5).

The project is a 10.9 acre conversion, including the conversion of 6 acres of oak woodland for the construction of three effluent ponds, the
expansion of the existing tailwater pond, and associated with an existing wastewater treatment facility, which when comparing the area to
similar conversion projects within the county would not result in significant contributions to GHG. One time (or “construction”) emissions
associated with a similar conversion such as a vineyard development includes the carbon that is lost when site vegetation (including any woody
debris and downed wood) is removed and soil is ripped in preparation for planting. One time or “construction” emissions also include energy

¢ Napa County Resource Maps: Soils layer.

Proposed Draft Initial Study / Mitigated Negative Declaration: Napa Berryessa Resort Improvement District Project Page 13 of 24



used to prepare the site, including any equipment and worker vehicles (see Section XVI, Transportation/Traffic, for anticipated number of
construction trips).

Ongoing emissions from the proposed project would be modest when compared to one time (“construction”) emissions (as discussed below),
and a quantitative estimate would require many assumptions about what would happen during the next 100 years on site under “project” and
“no project” conditions (e.g. the life expectancy of the proposed vineyard and existing site vegetation, incidences of disease and fire, etc.).

Carbon Dioxide (CO») is the greenhouse gas whose concentration is being most affected directly by human activities (i.e. is the principal
greenhouse gas being emitted by human activities) and also serves as the reference to compare all other greenhouse gases: sources of carbon
emissions include forest clearing, land-use changes and biomass burning (http:/www.climatechange.ca.gov/glossary/letter c.htmi). Equivalent
Carbon Dioxide (CO2e) is the most commonly reported type of GHG emission and a way to get one number that represents total emissions
from all the different greenhouse gases (BAAMD CEQA Air Quality Guidelines, June 2010), in this case carbon dioxide (CO2). Carbon is
converted to carbon dioxide equivalents (COze) by multiplying the carbon total by 44/12 (or 3.67), which is the ratio of the atomic mass of a
carbon dioxide molecule to the atomic mass of a carbon atom (http://www.ncasi?.org/COLE/index.html).

As a comparison, three large vineyard projects were recently analyzed to determine annual emissions associated with changes in carbon
sequestration on site.5 Assumptions varied, yet the analyses all concluded that the change in annual sequestration, even for vineyards of over
150 acres, was no more than around 300 metric tons of Carbon Dioxide equivalents (MT COze) per year. This is equivalent to the energy used
annually by about 19 households in Napa County, and well below the threshold of 1,100 MT COze that BAAQMD has defined as significant for
CEQA purposes when considering land development projects. As noted in Section Ill (Air Quality), while the BAAQMD’s thresholds of
significance established by the May 2011 BAAQMD CEQA Guidelines" have been set aside pending further CEQA review and re-adoption, they
continue to represent the levels at which a project's individual emissions could result in potentially significant project level and cumulative
impacts. Since in this case, the proposed earthmoving work is much smaller than 150-acre vineyard development, its ongoing annual
emissions associated with loss of sequestration are expected to be much less that than 300 MT COze per year. Additionally, one study
included vehicular equipment emissions associated with construction and ongoing operation. it was anticipated that vehicular and equipment
related emissions associated with construction of an approximate 150-acre vineyard would be approximately 405 metric tons of carbon (or
approximately 1,485 MT COz¢e) and ongoing vineyard operation emissions associated with vehicles and equipment would be approximately 24
metric tons of carbon per year (or approximately 88 MT COze per year): resulting in approximately 9.9 MT COze of vehicular and equipment
emissions per acre of vineyard development (1,485 COze divided by 150-acres) and approximately 0.59 MT COqe of vehicular and equipment
emissions per acre of vineyard associated with ongoing operation (88 CO2e divided by 150-acres). Based on these calculations it is anticipated
that equipment related emissions associated with construction of the proposed 10.9 acre conversion to three effluent ponds and the expansion
of the existing tailwater pond, would be approximately 107.9 MT COze (10.9-acres times 9.9 MT COze) and on-going vehicular and equipment
emissions would be approximately 6.4 MT COze per year (10.9-acres times 0.59 MT COze): also see Table 5.

Regarding construction emissions associated with vegetation removal and soil preparation the proposed project converted approximately
6.0 acres of oak woodland and 4.9 acres of grasstand to three effluent ponds. While there is scientific research remaining to be done before it
will be possible to easily and precisely calculate emissions due to vegetation conversion and soil disturbance, there are some tools that allow for
areasonable estimate. These include a Carbon On-Line Estimator (COLE)¢ and a variety of technical studies of soil and vegetative carbon,
including studies specific to the Napa Valley”. As mentioned above, utilizing the Green House Gas Emissions Checklist of the Draft CAP and
the acreage of the existing vegetation types within the project area, the County has estimated total project site carbon, including soil carbon, to
be approximately 2119.3 MT COze (Table 3). It should be noted that the estimated carbon stocks for this project have used the most
conservative estimates and include 100% of the carbon storage in soils.

Table 3 - Estimated Project Site Carbon Stocks/Storage

VegetationType/ | Project | Total Carbon Storage in | Total Carbon Storage in

_Carbonpool | MetricTons { MT CO2e
Qak woodland 570.6 2094.1 MT COze
Grassland 6.9 25.2
Total 577.5 2119.3 MT COze

Source: Napa County Draft CAP, October 31, 2011 *Includes 100% of soil carbon stock

Presently there is no scientific agreement about the percentage of carbon that would be lost/emitted from soils through grading, some recent
analyses have suggested 20-25% while others have suggested 50%.8 Using 50% as a more conservative estimate, the project could result in
one time emissions from vegetation removal and soil preparation (i.e. soil ripping) of approximately 1987.4 MT COze as shown in Table 4.

5 Copies of three studies, together with an “apples to apples” comparison of their findings are included in the project file and are available for review during normal business hours at the
Department of Conservation, Development and Planning, 1195 Third Street, Suite 210, Napa, California.

6 COLE is a collaborative project produced by the US Forest Service and the Nationa! Council for Air and Stream Improvement (NCAS) designed to enable users to analyze forest
carbon characteristics anywhere in the US. The estimator can be filtered to use data from plots in Napa County and surrounding areas.
7 See the three studies cited earlier.

8 See the three studies cited earfier.
Proposed Draft Initial Study / Mitigated Negative Declaration: Napa Berryessa Resort Improvement District Project Page 14 of 24




Table 4 - Estimated Project Carbon Loss/Emissions Due to Vegetation Removal

Vegetation Typel Carbon Loss/Emission | Total Carbon Loss in | Total Carbon Loss/

Carbonpool ; ; ; , Per Acre (MT C acre)* | MetricTons | EmissionMT CO2e
QOak woodland 6.0 89.6 537.6 1973.0MT COze
Grassland 4.9 0.8 3.9 14.4

Total 541.5 1987.4 MT COze

Source: Napa County Draft CAP, October 31,2011 *includes 50% soil carbon loss

Based on the above estimates, the proposed project could result in one time construction emissions of up to 2095.3 MT COze and annual on-
going emissions associated with pond maintenance and operations of less than 306.4 MT COs¢ (Table 5).

Table 4 - Estimated Project Related GHG Emissions

Construction Emissions in Metric Tons of C02¢ | Annual On-Going Emissions in Metric Tons of C02e

Vehicles and Equipment 107.9 Vehicles and Equipment 6.4
Vegetation and Soll 1987.4 Loss of Sequestration?® <300
Total 2095.3 Total <306.4

Source: Napa County

Pursuant to Section 15183(a) of the California Code of Regulation (CCR) projects which are consistent with the general plan policies for which
an EIR was certified shall not require additional environmental review, except as might be necessary to examine whether there are project-
specific effects which are peculiar to the project or its site.

Proposed construction BMPs would further reduce potential GHG air quality impacts associated with constrution and ongoing operation of the
project. For these reasons, the County does not consider one-time GHG emissions from the proposed development to be a significant impact
on a project level basis or to be a “considerable” contribution to the significant unavoidable impact identified in the General Plan EIR.

With regard to ongoing GHG emissions, as described above total annual emissions are anticipated to be much less than 306.4 MT COze per
year which is well below the threshold of 1,100 MT COze per year that BAAQMD has defined as significant for CEQA purposes when
considering land development projects (BAAQMD CEQA Guidelines May 2011). Therefore, ongoing emissions, including loss of sequestration,
due to the proposed project are considered less than significant. Also see the discussion in Section il (Air Quality), for additional discussion
and information on air quality impacts.

VIIL

Less Than Less Than
Potentially Significant N
SignificantImpact  With Mitigation ~ S'9niicant - No lmpact
Incorporation P
HAZARDS AND HAZARDOUS MATERIALS. Would the project:
a) Create a significant hazard to the public or the environment through the
routine transport, use, or disposal of hazardous materials? ] ] O X

b) Create a significant hazard to the public or the environment through
reasonable foreseeable upset and accident conditions involving the release of
hazardous materials into the environment? O O O 2

c) Emit hazardous emissions or handle hazardous or acutely hazardous
materials, substances, or waste within one-quarter mile of an existing or
proposed school? U U U X

d) Be located on a site which is included on a list of hazardous materials sites
compiled pursuant to Government Code Section 65962.5 and, as a result, 0 n 0 K
would it create a significant hazard to the public or the environment?

e)  For a project located within an airport land use plan or, where such a plan has
not been adopted, within two miles of a public airport or public use airport,
would the project result in a safety hazard for people residing or working in the O O O X
project area?

Proposed Draft Initial Study / Mitigated Negative Declaration: Napa Berryessa Resort Improvement District Project Page 15 of 24



Less Than

Potentially Significant L.e nghan
Significant Impact With Mitigation Sllgmﬂc::nt No Impact
Incorporation mpac
f)  For a project within the vicinity of a private airstrip, or, where such a plan has
not been adopted, within two miles of a public airport or public use airport,
would the project result in a safety hazard for people residing or working in the M M ] X
project area?
g) Impair implementation of or physically interfere with an adopted emergency
response plan or emergency evacuation plan? O O ] X

h) Expose people or structures to a significant risk of loss, injury or death
involving wild-land fires, including where wild-lands are adjacent to urbanized N 0 N
areas of where residences are intermixed with wild-lands?

Discussion:

a-g. The project does not propose the use of chemicals onsite. The proposed ponds are for storage, not treatment, as the treatment occurs at the
existing wastewater treatment plant prior to pumping the effluent to the proposed ponds. Due to an increase in system capacity and technology
upgrades as a result of the proposed project, chemical use at the wastewater treatment plant is anticipated to be reduced. There is not impact.

h. The District is predominately surrounded by grassland, shrubland, oak woodland, and rural residential. Natural open spaces such as those
found in the vicinity of the project site are subject to heightened wildland fire during the dry season. However, the physical changes to the
environmental which comprise this project are limited, as described in the project description. No portion of this project will directly expose
people or structures to a heightened risk of wildland fire. Therefore, risks associated with wildland fires from this project would be considered
less than significant.

Less Than

. N Less Than
Potentially Significant N
Significant Impact With Mitigation legmfu:ant No Impact
Incorporation mpact
IX. HYDROLOGY AND WATER QUALITY. Would the project:
a) Violate any water quality standards or waste discharge requirements? ] N 0] X

b) Substantially deplete groundwater supplies or interfere substantially with
groundwater recharge such that there would be a net deficit in aquifer volume
or a lowering of the local groundwater table level (e.g., the production rate of N ] N
pre-existing nearby wells would drop to a level which would not support
existing land uses or planned uses for which permits have been granted)?

c) Substantially alter the existing drainage pattern of the site or area, including
through the alteration of the course of a stream or river, in @ manner which ] M 0 I
would result in substantial erosion or siltation on- or off-site?

d) Substantially alter the existing drainage pattern of the site or area, including
through the alteration of the course of a stream or river, or substantially
increase the rate or amount of surface runoff in a manner which would result M M ] =
in flooding on- or off-site?

e) Create or contribute runoff water which would exceed the capacity of existing
or planned stormwater drainage systems or provide substantial additional
sources of polluted runoff?

f)  Otherwise substantially degrade water quality?

g) Place housing within a 100-year flood hazard area as mapped on a federal
Flood Hazard Boundary or Flood Insurance Rate Map or other flood hazard
delineation map?

h)  Place within a 100-year flood hazard area structures which would impede or
redirect flood flows? | | ] X

Proposed Draft Initial Study / Mitigated Negative Declaration: Napa Berryessa Resort Improvement District Project Page 16 of 24



Less Than

. C Less Than
Potentially Significant N
Significant Impact With Mitigation Sllgmflcant Nolmpact
N mpact
Incorporation

i)  Expose people or structures to a significant risk of loss, injury or death
involving flooding, including flooding as a result of the failure of a levee or

dam? L] O [ X

i) Inundation by seiche, tsunami, or mudflow? n n n )

N

Discussion:

The project site is located within the sub-watershed of the Lake Berryessa — Steele Canyon Arm Drainage, which has not been designated as critical
habitat for steelhead. There are three blue-lined streams that traverse the holding, tributary to Capell Creek. Capell Creek flows northeast into
Berryessa Lake, and does not enter the Napa River watershed. The District under Waste Discharge Requirement (WDR) Order 95-173 issued by
the California Regional Water Quality Control Board {Regional Board), allows the treatment and disposal of a monthly average flow of 50,000 gallons
of treated water per day to four sprayfields. According to the Regional Board the District has been in violation with the WDR since at least 1995.
The majority of the violations are due to a lack of storage and disposal capacity. Additionally, as a constraint of the system capacity, significant
discharges of wastewater to Lake Berryessa have been reported. In 2010, the District and the Regional Board were in open discussions, as the
District had failed to comply with previous cease and desist orders, following the discharge of approximately 1.4 million gallons of treated effluent to
Lake Berryessa from January through June 2010,

a.

-

As mentioned previously, the proposed project is in direct response to the Regional Boards cease and desist orders that mandate the District
rectify storage and disposal capacity for treated effluent. The project proposes the construction of 2 new effluent ponds with a total capacity of
22.3 million gallons. The ponds will receive approximately 33.4 million gallons of treated effluent annually at a full build out, which will increase
the system capacity to 39.2 million gallons accounting for inflow and infiltration, stormwater into the ponds, and evaporation out of the ponds.
Additionally, the system will utilize the existing four sprayfields to prevent future discharge of treated effluent downstream to Lake Berryessa.
The proposed project has been designed with Best Management Practices (BMPs) to prevent sediment, runoff, and pollutants from leaving the
project area. The combination of the engineered design and BMPs are anticipated to ensure that potential impacts to the water quality of the
site and to downstream receptors associated with the wastewater treatment system be reduced to less than significant levels.

The project proposes the construction of effluent ponds to store and discharge treated wastewater, and does not propose the use of
groundwater; therefore, the project as proposed would not substantially deplete groundwater supplies or interfere substantially with groundwater
recharge such that there would be a net deficit in aquifer volume or a lowering of the local groundwater table. There is no impact.

. The project site is not located in an area of a planned stormwater drainage system. The project site is not directly served by a stormwater

drainage system; however, the project site drains towards to the west towards Lake Bemyessa. The project proposes to convert non-native
grassland and oak woodland to three treated effluent ponds, and expansion of the existing tailwater pond totaling holding capacity of 22.3
million gallons, potentially altering the natural pattern of surface runoff (refer to Section 1V, Biological Resources). However, as previously
mentioned, in order to comply with the Regional Boards requirements under Cease and Desist Order R5-2010-010, the ponds have been
engineered and located within an area to minimize overflow and discharge of treated effluent to downstream resources. The ponds will be
managed to prevent overtopping and accidental discharge by monitoring water levels prior to storm events through use of existing sprayfields.
Based on the project design and proposed increase capacity of the system, the project is not anticipated to result in & significant impact. Also
see the discussion in subsection f below regarding impacts related to polluted runoff.

The project would not have an adverse impact on water quality because the SQMP required for construction of the ponds would be designed
with BMPs, to keep polluted runoff and sediment from leaving the project area. As discussed in section VIl = Hazard and Hazardous
Materials, the project proposes does not propose the use of chemicals to water within the effluent ponds, as this water has been treated at the
existing wastewater treatment facility and pumped to the site for storage and disposal onto existing sprayfields. The project does not anticipate
a risk of surface and groundwater contamination; therefore, the effect of the proposed project would result in a less than significant impact on
water quality.

The project involves the construction of three new treated effluent ponds, and the expansion of the existing tailwater pond. The project will not
create housing. The project area is not located within the FEMA Flood Zone; therefore, there would be no impacts within flood hazard areas to
people or structures due to flooding. The project area is not located within in a dam or levee failure inundation area (Napa County Sensitivity
Maps, Dam/Levee Failure Inundation Areas); therefore, no impacts to people or structures due to dam or levee failure inundation are
anticipated. The project site is not located in an area subject to seiche or tsunami (Napa County General Plan - Safety Element. pg. 10-20).
The project could cause localized flooding if the retaining walls and levee system failed; however, such system failure is speculative, and
potential impacts cannot be fully assessed in this document. There are no structures located downstream of the development area; however,
Steele Canyon Road bisects the flow path of an intermittent drainage that would convey water from the ponds to Lake Berryessa in the event of
a failure. The moderately sloping hillsides on which the reservoir would be constructed is not anticipated to expose people or improvements to
mudflows; therefore, no impacts are anticipated.

Proposed Draft Initial Study / Mitigated Negative Declaration: Napa Berryessa Resort Improvement District Project Page 17 of 24



Less Than

Potentially Significant Less Than
Significant Impact With Mitigation Sllgmflcant No Impact
Incorporation mpact
p
X LAND USE AND PLANNING. Would the project:
a)  Physically divide an established community? ] ] ] =

b)  Conflict with any applicable land use plan, policy, or regulation of an agency
with jurisdiction over the project (including, but not limited to the general plan,
specific plan, local coastal program, or zoning ordinance) adopted for the O ] ] X
purpose of avoiding or mitigating an environmental effect?

c) Conflict with any applicable habitat conservation plan or natural community

conservation plan? ] Il ] X

Discussion:

a. The project would not physically divide an established community. The current uses within the holding consist of open space and a single
tailwater pond with four identified sprayfields used for disposal of treated wastewater. The nearest sensitive receptors in the area includes the
Berryessa Highlands subdivision, with the nearest residences located over 1,200 feet north project site. There are no impacts anticipated to
result from implementation of the project on established communities.

b. The project complies with applicable sections of the Napa County Code, and has been analyzed for consistency with the 2008 General Plan.
The project has been found consistent with General Plan Goals and Policies, including but not limited to the following applicable Conservation
Element Policies through implementation of the proposed project, mitigation measures and standard conditions of approval:

e The project is consistent with AG/LU-29, on parcels which are designated AWOS, governmental uses and existing public utilities
shall be allowed to continue operation and be allowed to expand in size only for the purposes of modernizing the facility to meet
additional public needs to the extent permitted by law;

¢ The project is consistent with Policies CON-14 and CON-16, requiring that all discretionary permits avoid impacts to fisheries
and wildlife habitat to the maximum extent feasible by requiring evaluation of biological resources and replacement or
enhancement where avoidance is infeasible. Section IV, Biological Resource identified the proposed ground disturbing activities
has the potential to disturb nesting birds species and roosting bats, and was found to be potentially inconsistent. As well as the
removal of oak woodland within riparian habitat; AND,

e The project is consistent with Policy CON-24, requiring the preservation or enhancement of oak woodland at a 2:1 ratio where
avoidance is found to be infeasible. Section |V, Biological Resources identified that the proposed removal of 6.0 acres of oak
woodland was found to be potentially inconsistent.

The project would be found to be consist with applicable land use plan, policy, or regulation through implementation of the project and proposed
mitigation measures.

¢.  There are no habitat conservation plans or natural community conservation plans applicable to project site or adjacent parcels. Therefore, no
impact would result.

Less Than Less Than
Potentially Significant N
Significant Impact ~ With Mitigation oo No Impact
Incorporation p
XL MINERAL RESOURCES. Would the project:
a) Resultin the loss of availability of a known mineral resource that would be of
value to the region and the residents of the state? ] O ] B
b) Result in the loss of availability of a locally-important mineral resource
recovery site delineated on a local general plan, specific plan or other land
use plar{? ? P P P U O O X

Discussion:

a-b.  The project does not take place in the area of a known mineral resource of value to the region or state or within the area of a known mineral
resource recovery area (Napa County Baseline Date Report, Figure 2-2 and Map 2-1, Version 1, November 2005: Napa County General Plan

Proposed Draft Initial Study / Mitigated Negative Declaration: Napa Berryessa Resort Improvement District Project Page 18 of 24



Map, December 2008). Proposed site improvements on the property would not physically preclude future mining activities from occurring.
Therefore, no impacts to mineral resources are anticipated.

Less Than Less Than
Potentially Significant S
Significant Impact With Mitigation Sliqmﬁcant No Impact
. mpact
Incorporation
X NOISE. Would the project result in:
a) Exposure of persons to or generation of noise levels in excess of standards
established in the local general plan or noise ordinance, or applicable
standards of other agencies? O O = O
b)  Exposure of persons to or generation of excessive groundborne vibration or
groundborne noise levels? O ] ]
¢)  Asubstantial permanent increase in ambient noise levels in the project vicinity
above levels existing without the project?
d) A substantial temporary or periodic increase in ambient noise levels in the
project vicinity above levels existing without the project? O O X
e) For a project located within an airport land use plan or, where such a plan has
not been adopted, within two miles of a public airport or public use airport,
would the project expose people residing or working in the project area to ] ] ] X
excessive noise levels?
f}  For a project within the vicinity of a private airstrip, would the project expose
people residing or working in the project area to excessive noise levels? ] ] ] =

Discussion:

a. Activities associated with the construction of the three ponds, and the expansion of the existing tailwater pond, include earthmoving and
subsequent maintenance and operations could generate noise levels above existing conditions. However, increases in noise levels would be
temporary and seasonal, not a long-term permanent increase, and are considered typical for construction activities. Pursuant to Section
18.108.070(L) of the County Code (Erosion Hazard Areas) earthmoving activities cannot be performed from October 15% to April 1¢t of the
proceeding year; therefore, construction is anticipated to be completed during one grading season. Implementation of measures contained
within the County Noise Ordinance for construction related noise, such as muffling equipment, and restrictions on the hours of construction
activities would minimize the temporary increases in noise; thus, there would be a less than significant impact.

b. The construction of the three ponds, expansion of the existing tailwater pond, and subsequent operation and maintenance would not result in
the generation of excessive groundborne vibration or groundbourne noise levels. The neighboring properties are vacant, with the nearest
residence located over 1,200 feet to the north. The construction of the ponds would be temporary in nature, concluding full build-out within 3
months of commencement. Therefore, no impacts are expected.

c. Noise associated with on-going operation and maintenance would not change beyond existing operations. The project is not anticipated to
result in a permanent increase in ambient noise levels in the project vicinity. Therefore, there would be no impact.

d. During site preparation and construction, the use of heavy equipment could result in a temporary increase in ambient noise levels in the
vicinity of the project site. The implementation of measures identified in the County's noise ordinance for construction-related noise such as a
limitation of hours of construction activity and muffling of equipment would reduce temporary noise impacts to less than significant levels.

e-f. The project is neither located within an area covered by an airport land use plan, nor is it within two miles of a public, public-use, or private

airport. Therefore, no impacts are anticipated.

Proposed Draft Initial Study / Mitigated Negative Declaration: Napa Berryessa Resort Improvement District Project Page 19 0f 24



Less Than

Potentially Significant ;fs;;{:::t No Impact
Significant Impact  With Mitigation i"m ot P
Incorporation P
Xl POPULATION AND HOUSING. Would the project:
a) Induce substantial population growth in an area, either directly (for example,
by proposing new homes and businesses) or indirectly (for example, through
extension of roads or other infrastructure)? O O O I
b) Displace substantial numbers of existing housing, necessitating the
construction of replacement housing elsewhere? ] ] ] X
c) Displace substantial numbers of people, necessitating the construction of
replacement housing elsewhere? ] ] ] X

Discussion:

a-c. There will be no change in the number of employees required to operate and maintain the existing facility and the proposed expansions.
The installations of new ponds are estimated to be constructed and operational within 3 months with approximately ten to twelve workers over
the course of construction. Construction will take place daily between 6:30 am to 4:30 pm daily, with the exception of some Saturday work if
rain is forecasted. The project would not induce substantial population growth in the area directly or indirectly. No new homes or business,
roads or infrastructure are proposed that would induce growth. The project does not displace any housing or people.

Less Than
Potentially Significant 'éf;;;:::t No Impact
Significant Impact With Mitigation Impact
Incorporation p
XIV. PUBLIC SERVICES. Would the project result in:
a) Substantial adverse physical impacts associated with the provision of new or
physically altered governmental facilities, need for new or physically altered
govermnmental facilities, the construction of which could cause significant
environmental impacts, in order to maintain acceptable service ratios,
response times or other performance objectives for any of the public services:
Fire protection? 0 0 0 X
Police protection? 0 0 0 X
Schools? l:] l:] D
Parks? 0 0 ] X
Other public facilities? 0 0 0 4
Discussion:
a.

The expansion of the existing District wastewater treatment plan is not anticipated to result in an increase in the demand for public services and
faciliies. The expansion is in response to violations in discharge to Lake Berryessa, resulting in cease and desist orders. As previously
mentioned, the majority of the violations are due to a lack of storage and disposal capacity. The project would not increase the need for
additional public services; no impact to public services would result. The project would not increase the risk of fire and an increased demand for
services at the site is not expected. Furthermore, it will not increase the demand for fire or police protection, would not support any residential
demand that would place additional burdens on the local schools and parks, and would not require any new or expanded governmental services
or facilities. County revenue resulting from property tax increases will help meet the costs of providing public services to the property.

s  Fire protection: The project would have no new impact with regards to fire protection services.

e  Police protection: The project would not result in any new impacts with regards to police services. The project would not require any
additional police services.

e  Schoals: The project would not require the development of any new schools or adversely impact the service of existing schools.

e  Parks: The project would not require the development of any new parks or adversely impact existing parks.

Other public facilities: There is nothing included in this proposal that indicates any impacts on any other public facilities.

Proposed Draft Initial Study / Mitigated Negative Deciaration: Napa Berryessa Resort Improvement District Project Page 20 of 24



XV, RECREATION. Would the project:

a)

Discussion:

Increase the use of existing neighborhood and regional parks or other
recreational facilities such that substantial physical deterioration of the facility
would occur or be accelerated?

Does the project include recreational facilities or require the construction or
expansion of recreational facilities which might have an adverse physical
effect on the environment?

Potentially
Significant Impact

O

O]

Less Than

Significant
With Mitigation
Incorporation

O]

O]

Less Than
Significant
Impact

O

No Impact

X

X

a-b. The project site does not contain recreational facilities nor does the installation of the proposed effluent ponds include public recreational
facilities or require any construction or expansion of recreational facilities. There would be no impact on recreational facilities.

XVL. TRANSPORTATIONITRAFFIC. Would the project:

a)

g)

Discussion:

Cause an increase in fraffic which is substantial in relation to the existing
traffic load and capacity of the street system and/or conflict with General Plan
Policy CIR-16, which seeks to maintain an adequate Level of Service (LOS) at
signalized and unsignalized intersections, or reduce the effectiveness of
existing transit services or pedestrian/bicycle facilities?

Conflict with an applicable congestion management program, including, but
not limited to level of service standards and travel demand measures, or other
standards established by the Napa County Transportation and Planning
Agency for designated roads or highways?

Result in a change in air traffic patterns, including either an increase in traffic
levels or a change in location that results in substantial safety risks?

Substantially increase hazards due to a design feature, {e.g., sharp curves or
dangerous intersections) or incompatible uses (e.g., farm equipment)?

Result in inadequate emergency access?

Conflict with General Plan Policy CIR-23, which requires new uses to meet
their anticipated parking demand, but to avoid providing excess parking which
could stimulate unnecessary vehicle trips or activity exceeding the sites
capacity?

Conflict with adopted policies, plans, or programs regarding public transit,
bicycle, or pedestrian facilities, or otherwise decrease the performance or
safety of such facilities?

Potentially
Significant Impact

O

Less Than

Significant
With Mitigation
Incorporation

O

Less Than
Significant
Impact

O]

No Impact

X

a.  The project would not result in a considerable increase in traffic. The project proposes the use of the existing road off Steele Canyon Road,
which is currently the main access point to the property. According to 2002 traffic counts prepared for the County?, the Level of Service from
Rimrock Drive to State Route 128 operates at a level “A” during daily hours, and during peak hours. There are approximately 1,132 trips per
day with a peak traffic volume of £1,480 along the 6 mile section of Steele Canyon Road. Traffic contributions of the proposed project would
involve the temporary increase in traffic during the construction of the new ponds. However, traffic volumes associated with the proposed
project are not anticipated to increase to a level that would diminish the Level of Service beyond existing levels within the area of the project
site. Between ten and twelve workers would be needed during construction activities only. Once construction is complete, there will be the
same number of employees as are currently working for the District. The expansion of wastewater treatment system and subsequent
operations and maintenance would not discemibly change the Level of Service or traffic volumes within the site or on Steele Canyon Road.

¢ Napa County Baseline Data Report, Transportation Element; traffic database, November 2005 (referenced herein, available for review at the Napa County Conservation, Development &
Planning Department or at www.co.napa.ca.us)

Proposed Draft Initial Study / Mitigated Negative Declaration: Napa Berryessa Resort Improvement District Project

Page 21 of 24



The project would not exceed, either individually or cumulatively, the existing level of service. Construction activities would occur during the off-
peak hours (i.e. 6:30 am. to 4:30 p.m.). The proposed project would not result in changes to the existing Level of Service on
Steele Canyon Road.

c. The project would not have any impact on air fraffic patterns.
d. The project would not result in increased hazards due to design features or incompatible uses. No incompatible uses are proposed or expected
to arise from the use of the ponds.
e. The existing roads would provide adequate emergency access.
f. The project would not result in inadequate parking capacity. There is adequate room on-site, either on or adjacent to the existing tailwater pond
or on existing gravel access roads for vehicles related to earthmoving and operations.
g. There are no such policies, plans, or programs that are applicable to this project.
Less Than
Potentially Significant 'S'?s:ig::‘?t No Impact
Significant Impact  With Mitigation i" " mp
Incorporation mpac
XV, UTILITIES AND SERVICE SYSTEMS. Would the project:
a) Exceed wastewater treatment requirements of the applicable Regional Water
Quality Control Board? | ] ] [
b)  Require or result in the construction of a new water or wastewater treatment
facilities or expansion of existing facilities, the construction of which could
cause significant environmental effects? O O O X
¢) Require or result in the construction of a new storm water drainage facilities or
expansion of existing facilities, the construction of which could cause
significant environmental effects? O O O =
d) Have sufficient water supplies available to serve the project from existing
entitlements and resources, or are new or expanded entitlements needed? ] ] = [:]
e) Resultin a determination by the wastewater treatment provider which serves
or may serve the project that it has adequate capacity to serve the project's N n 0 X
projected demand in addition to the provider's existing commitments?
fy  Be served by a landfill with sufficient permitted capacity to accommodate the
project’s solid waste disposal needs? ] ] ] X
g) Comply with federal, state, and local statutes and regulations related fo solid
waste? ] ] ] Y
Discussion:
a. The District is subject to the wastewater treatment requirements of the Regional Water Quality Control Board, and the expansion is in direct
response to cease and desist order R5-2010-0101.
b.  The project proposes the expansion of the existing wastewater treatment facility by construction three new effluent ponds, and expansion of the
existing tailwater pond for storage and disposal of treated wastewater.
¢. The project will not require or result in the construction of a new storm water drainage facilities or expansion of existing facilities, the
construction of which could cause significant environmental effects
d. The project does not propose the use of water, only storage. No impact.
e. As previously mentioned, the project is in direct response to the Regional Board Cease and Desist orders resulting from discharge violations.

The majority of the violations are due to a lack of storage and disposal capacity. Additionally, as a constraint of the system capacity, significant
discharges of wastewater to Lake Berryessa have been reported. The project generates no wastewater that would require treatment; therefore,
it will have no impact on wastewater treatment providers.

Proposed Draft Initial Study / Mitigated Negative Declaration: Napa Berryessa Resort Improvement District Project Page 22 of 24



Implementation of the project would have no impact on existing landfills because there be no material generated onsite that will not remain
onsite. Solid waste generated during construction activities (i.e. broken pipe, fittings, trellis, end posts, etc.) would be negligible.

g. The California Integrated Waste Management Board is responsible for guaranteeing the proper storage and transportation of solid waste, by
providing standards for storage and transportation of solid waste containing toxic materials generated by urban and industrial users. The
applicant/owner would be required to compliance with these regulations, to the extent that they apply to agricultural projects, which will ensure
that the project would have no impact in this area.

Less Than
. P_qtentially S igniﬁcan} Iélegsrlsl;f::r:‘t No Impact
Significant Impact With Mltlgaltlon Impact
Incorporation
XL MANDATORY FINDINGS OF SIGNIFICANCE

a)  Does the project have the potential to degrade the quality of the environment,
substantially reduce the habitat of a fish or wildlife species, cause a fish or
wildlife population to drop below self-sustaining levels, threaten to eliminate a
plant or animal community, reduce the number or restrict the range of a rare ] X ] O
or endangered plant or animal or eliminate important examples of the major
periods of California history or prehistory?

b)  Does the project have impacts that are individually limited, but cumulatively
considerable?  ("“Cumulatively considerable” means that the incremental
effects of a project are considerable when viewed in connection with the 0 4 N M
effects of past projects, the effects of other current projects, and the effects of
probable future projects)?

¢) Does the project have environmental effects that will cause substantial
adverse effects on human beings, either directly or indirectly? ] ] O X

Discussion:

a. As discussed in this Initial Study, implementation of the project with the incorporation of identified mitigation measures would not have the
potential to degrade the quality of the environment. There is the potential for suitable habitat for sensitive or special status species on the
subject property shall be avoided, and where required, a professional biologist shall be present onsite for pre-construction surveys to avoid
indirect impacts to habitat and species that could occur within the holding through the implementation of Mitigation Measure BIO-1, BIO-2, and
BIO-3, would offset the loss or alteration of oak woodland, while BIO-4 would offset the removal of riparian vegetation and the alteration of the
unnamed intermittent stream located within the footprint of the proposed project (Section IV, Biological Resources). Additionally, during site
reconnaissance during the cultural study, several vehicles were identified onsite that are eligible for the California Register. To ensure their
preservation, the implementation of Mitigation Measure CR-1 would ensure appropriate treatment of these resources. Therefore, with the
incorporation of identified mitigation measures, the proposed development project would have a less than significant potential to degrade the
quality of the environment.

b.  Additionally, the project impacts have been analyzed to determine the potential individual or cumulatively considerable impacts as a result of

project implementation. The following areas of analysis were determined to be less than significant. The project does not anticipate the use of
lighting at the site that would not create a substantial source of light nor would the periodic glare from vehicles or construction equipment.
The potential contribution to temporary and permanent aesthetic impacts associated with the project would be rendered less than cumulatively
considerable. The potential contribution to air quality impacts associated with this project would be rendered less than cumulatively
considerable as discussed in Section Il ~ Air Quality. As discussed in subsection (a) above, the project would result in the loss of oak
woodland, minor riparian habitat and the permanent alteration of an unnamed intermittent stream; however, the project proposes mitigation to
offset these losses through the replacement and enhancement of like resources within the holding or approved offsite location resulting in a less
than cumulatively considerable impact to biological resources. The project is not anticipated to result in significant impacts related to soil loss or
sediment production that would adversely impact off-site resources through preparation and implementation of the SQMP, which is required for
construction of the proposed ponds that would be designed using BMPs outlined in the New Development and Redevelopment, and Erosion
and Sediment Control Field Manual. There is one watercourse located within the project footprint, an unnamed intermittent drainage considered
a Waters of the US, as it drains to Lake Berryessa to the west. Approximately 160 feet of these waters will be piped and covered by the
proposed ponds, removing riparian vegetation and permanently altering the drainage. As indicated above in subsection a), the project
proposes the replacement and/or combination of enhancement onsite through proposed Mitigation Measures BIO-4. The project in
combination with proposed mitigation would result in a less than cumulatively considerable impact. This project would generate noise levels
that are considered normal and reasonable for temporary construction activities. The potential contribution to noise impacts is considered less
than cumulatively considerable. Traffic related to construction would not increase by a discernible amount to be considered cumulatively
considerable. The effect of the relatively low and off-peak vehicle trips associated with the project is considered less than cumulative

Proposed Draft Initial Study / Mitigated Negative Declaration: Napa Berryessa Resort Improvement District Project Page 23 of 24



considerable. In conclusion, impacts associated with this project that may be individually limited, but cumulatively considerable, would be less
than significant.

¢. The project would not create any environmental effects that would result in substantial adverse impacts on humans, directly or indirectly.
No impacts can be expected to occur off-site. Use of the property would be activities at a level of intensity considered normal and reasonable for
a site housing three effluent ponds, tailwater pond, and sprayfields associated with an existing wastewater treatment system.

FIGURE:

Figure 1:  Site Vicinity Map
Figure 2. Pond and Utility Equipment Plan

TABLES

Table 1: Estimated Project Site Carbon Stock/Storage
Table 2: Estimated Project Carbon Loss/Emissions Due to Vegetation Removal
Table 3: Estimated Project Related GHG Emissions

ATTACHMENTS:
Aftachment A: Project Revision Statement
Attachment B: Kjeldsen Biological Consulting, Biological Assessment — Napa Berryessa Resort Improvement District, September 2012

Proposed Draft Initial Study / Mitigated Negative Declaration: Napa Berryessa Resort Improvement District Project Page 24 of 24






g e ST TTY T iR

0024 TA18 NOLLVIAY £3% - VO ‘VdVN 130Hvd HO8 NO b 8 STy
avoH NOANVD I1334S 590 ANINZSYI AHVNINMZH bz .

. (o] BT

TN DHEIIRIDRT LIDWAS Qidan SONOd SOVHOLS IN3N1443 0aLvadL O |isEif

APN 019-220-038

APR D19-220-050

APN 019-220-028

APPROIMATE
PROPERTY LIKE

APPROXIMATE
PROPERTY LINE

~
&0
GRAPHIC SCALE IN FEET

DN DNISINGNS LIITS 4O NOILYZMOMLOY K3L:N il NOWIUA LO3CHY M3HIC ANY HOJ L4V Ni BO TI0WM M¢ OISR 3B OL ON 51 ONY 'ON: ‘OMEJINONG LAAIS 10 AZcObz Jni 81 30035 TMOSS3080 40 LNSRNBISH! v 5% MBI CInuOunon SNOGI0 Ouv Sva0H 11 Ghe INImRa0D mit

P\PROJECT\ZD! 1\2011152 NAPA BERRYESSA RESORY IMPROVEMENT DISTRICT\CAD\CAD-OUT\POND EXPANSION\2012-08-20 DIM TO CINQUIHI\E1152-WW1-WW9—-BIV—12 {08-07-2012)0WG  PLOTIED ON: B/Z1/2012 1207 PM



ATTACHMENT A



